
2020 Research Park Drive, Suite 100 Davis, CA 95618 Phone 530 756-5905 Fax 530 756-5991 westyost.com 

 
 
 
 
 
TECHNICAL MEMORANDUM 
 
 
DATE: March 28, 2017 (DRAFT) 
 June 15, 2017 (REVISED DRAFT) Project No.: 693-20-16-01 
 July 7, 2017 (FINAL)  SENT VIA: EMAIL 
   
TO: SRWA Technical Advisory Committee 
 
FROM: Andy Smith, West Yost Associates, PE, RCE #74673 
 Elaine Howe, Trussell Technologies, PE, RCE #21477 (New Mexico) 
 Fred Gerringer, Trussell Technologies, PE, RCE #67467 
 
REVIEWED BY: Rhodes Trussell, Trussell Technologies, PE, RCE #25107 
 Gerry Nakano, West Yost Associates, PE, RCE #29524 
 Lindsay Smith, West Yost Associates, PE, RCE #72996 
 
SUBJECT: Treatment Process Alternatives Technical Memorandum No. 2 
[...]
that is 10 to 12 percent ozone by weight. Liquid oxygen (LOX) is more commonly used than air 
as the feed gas for ozone generation. Ozone can be introduced into the water through side-stream 
injection or bubble diffusion with diffusers on the bottom of the first cell of the ozone contactor. 
Components of an ozone system include: ozone contactors, LOX storage, vaporizers (to convert 
LOX to gaseous oxygen), ozone generators, a nitrogen boost system, a cooling water system, 
ozone injection and associated pumps as needed, power supply, ozone destruct system, associated 
particle filters and desiccant dryers, oxygen monitors, ozone gas monitors, and ozone 
residual monitors. 

5.1.2 Chlorine Disinfection 

A relative comparison of the effectiveness of free chlorine, ozone and UV for primary disinfection 
is shown in Table 10. 

Table 10. Relative Comparison of Primary Disinfectant Effectiveness 

Microorganism Free Chlorine Ozone UV 
Bacteria Excellent Excellent Good 
Viruses Excellent Excellent Fair 
Giardia Fair Good Excellent 
Cryptosporidium Poor Good Excellent 

 

As a primary disinfectant, chlorine can be added at the beginning of the treatment train prior to 
coagulation and sedimentation, or after clarification, depending on the TOC concentration and 
DBP formation potential of the water. Chlorine generally is not added immediately prior to a GAC 
filter since the GAC removes chlorine, which therefore would not be providing any pathogen 
inactivation. Often, chlorine is added after clarification and filtration, in a chlorine contact basin 
(or pipeline) to achieve the required CT. 

Chlorine disinfection typically requires an open, baffled chlorine contact basin, a chlorine feed 
solution (typically a 12.5 percent solution of sodium hypochlorite) and associated chemical storage 
tanks, chemical metering pumps and residual chlorine monitors. The hydraulic detention time 
(HDT) for the chlorine contact basin will depend on how much CT credit is needed and whether 
on-site storage is needed for other purposes. For discussion purposes, though, if free chlorine is 
used for both primary and secondary disinfection, the contact basin may have a HDT of one to 
two hours. If chloramines are used for secondary disinfection, 30 minutes to one hour of free 
chlorine contact may be provided prior to ammonia addition to achieve the required virus and 
Giardia inactivation. Based on chlorine decay curves developed during the SDSDBP bench tests 
in November 2016 and February 2017, a chlorine dose of 2 mg/L is appropriate for a free chlorine 
system, and a chlorine dose of 3 mg/L followed by ammonia addition at a 4:1 Cl2:NH3-N weight 
ratio is appropriate to for a chloramination system. Chloramines are a less effective disinfectant 
compared to free chlorine, so a higher chloramine concentration is generally maintained in the 
distribution system compared to free chlorine. 



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 39 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

5.1.3 Advantages and Disadvantages 

Ozone is a very powerful oxidant and provides additional benefits beyond disinfection, including: 
treatment of taste and odor compounds; breakdown and removal of pesticides and other 
contaminants of emerging concern (CECs) when combined with biologically active carbon (BAC) 
filtration; enhanced clarification and filtration performance; and a more stable finished water, with 
respect to organics, for the distribution system. Advantages and disadvantages of chlorine versus 
ozone for primary disinfection is summarized in Table 11.  

Table 11. Advantages and Disadvantages of Ozone vs. Chlorine 
for Primary Disinfection 

Treatment 
Process Advantages Disadvantages 

Ozone 

• Provides treatment for pesticides, 
CECs, and algal toxins. 

• Provides taste and odor treatment. 
• SDSDBP bench tests showed lower 

DBP formation with ozone. 
• Ozone with BAC filter can provide up 

to 40 percent DOC removal 
(Crittenden, et al., 2012). For SRWA’s 
source water, the DOC is consistently 
94 percent to 96 percent of the TOC. 

• The ozonation by-product, bromate, is 
not an issue for this source water. 

• Shorter contact time is required 
compared to free chlorine. 

• Ozone must be generated on-site. 
• Can contribute to manganese passing 

through treatment train (depending on 
form of manganese). Refer to Section 
3.2.3 for discussion. 

• Safety concerns requires ozone gas 
phase monitoring and alarms. 

Free Chlorine 

• Least expensive disinfection option. 
• Effective disinfectant for viruses 

and Giardia. 

• Forms TTHMs and HAAs at high 
levels, depending on TOC 
concentration. MCLs may be exceeded 
in the distribution system. 

• Chloramines may be preferred over 
free chlorine for secondary disinfection 
in the distribution system, depending 
on DBP concentrations formed. 

 

5.2 Direct Filtration Treatment vs. Conventional Filtration 

Filtration in water treatment is generally preceded by a combination of several pretreatment 
processes. In a treatment train featuring conventional filtration, the filters are preceded by 
coagulation, flocculation and sedimentation. In a direct filtration treatment train, the sedimentation 
process is omitted. A schematic comparing a conventional filtration train with a direct filtration 
train is provided on Figure 16. 

Of the seven treatment trains depicted in Table 8, three would be considered conventional filtration 
trains (Trains 1, 2 and 3) and two would be considered direct filtration trains (Trains 4 and 5). 
Membrane filtration (Trains 6 and 7) is generally not classified as a “direct filtration” process, 



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 40 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

even though it can include coagulation and typically does not include sedimentation. Membrane 
filtration is discussed separately in the next section. 

A brief overview of each process is provided below, followed by a summary of the relative 
advantages and disadvantages of each. 

5.2.1 Direct Filtration 

As shown on Figure 16, a direct filtration train includes coagulant addition, flocculation, and 
filtration. Three main differences between a direct filtration train and a conventional treatment 
train are (1) the sedimentation basin, which is not included with direct filtration, (2) chemical 
conditioning, and (3) the detention time of flocculation step. Direct filtration is an appropriate 
technology if the influent turbidity is consistently less than 10 NTU, with occasional brief turbidity 
spikes of no more than 20 NTU. Coagulant doses used in direct filtration are typically only 1-
5 mg/L, significantly lower than those used in conventional treatment (often 15-30 mg/L). Cationic 
polymer (e.g., Polydiallyldimethylammonium chloride [polyDADMAC]) is also commonly used 
with direct filtration at doses ranging from 0.5 to 2.5 mg/L. Cationic polymers can also be used in 
conventional treatment to aid in floc formation, but the dose is typically lower, on the order of 0.5 
to 1 mg/L. The objective of chemical conditioning in direct filtration is to destabilize the particles 
which allows them to be removed through the filter bed (i.e., depth filtration) rather than forming 
a sweep floc that will settle. A disadvantage of using cationic polymer such as polyDADMAC is 
that it contains precursor material that can form N-Nitrosodimethylamine (NDMA) when reacted 
with chloramines. NDMA is one of several nitrosamines considered potential carcinogens. It forms 
as a by-product of some water treatment practices. NDMA and other nitrosamines are on EPA’s 
CCL4. In California, it is regulated with a Notification Level (NL) of 10 ng/L, and is considered a 
good candidate for future regulation with a MCL. 

Figure 16. Comparison of a Conventional Treatment Train with a Direct Filtration 
Treatment Train (Crittenden, et al., 2012) 

 



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 41 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

Unit processes and equipment associated with direct filtration treatment include: flash mixing 
facilities for rapid mixing of the coagulant with raw water; flocculation basin(s) and mechanical 
mixers; and dual or mono-media filters with a backwash and air-scour system. A flocculation time 
of 10 to 20 minutes is typical for direct filtration, while 30 to 45 minutes of flocculation time is 
typical for conventional treatment. As such, the flocculation basin is generally smaller with direct 
filtration. Design parameters for the filters themselves, including filter loading rates, bed depths, 
and backwash systems, are very similar for both direct filtration and conventional treatment 
approaches. However, because effective treatment is so dependent on chemical conditioning and 
particle removal through the filter bed, at least six months of pilot testing is recommended for 
proper selection of media size, design of the filter bed, selection of design filtration rate, selection 
of appropriate chemicals and doses, and to demonstrate performance to DDW. 

One significant difference between direct filtration treatment and conventional treatment is the 
inherent difficulty in responding to changing water quality conditions associated with “flashy” 
water (i.e., a source water prone to turbidity spikes) and/or seasonal storm events. Direct filtration 
is limited by the coagulant dose (generally no greater than 5 mg/L) and the coagulated particles’ 
inability to settle. During the preparation of this TM, three large direct filtration treatment facilities 
were contacted about operational challenges they face, and detailed responses were received from 
two facilities. The facilities contacted were: (1) the Los Angeles Aqueduct Filtration Plant 
(LAAFP) in Los Angeles, CA (a 600-mgd direct filtration facility with pre-ozonation); (2) the Tolt 
Water Treatment Facility in Duvall, Washington; and (3) Metropolitan Water District of Southern 
California’s (MWDSC) Skinner treatment facility that has both a conventional train and a direct 
filtration train. The operational experiences from LAAFP and Tolt are discussed in Attachment A 
to this TM, and general feedback provided by MWDSC is discussed here. The common response 
from all three facilities was that when influent water quality degrades, such as during storm events, 
treatment becomes challenging and there are four available options: increase coagulant dose; 
reduce filter run length; reduce plant flows; or reject the source water (i.e., switch sources or 
shut down). One or more of these options could be used to respond to the degradation of influent 
water quality. 

5.2.2 Conventional Filtration 

As discussed above, a conventional treatment facility differs from a direct filtration treatment 
facility in the following ways: conventional treatment typically uses higher coagulant doses and 
lower polymer doses; conventional treatment typically utilizes a longer flocculation time; and 
conventional treatment requires a sedimentation basin. A conventional treatment facility is more 
robust and able to effectively respond to changing water quality brought on my storm events. 
Importantly, conventional treatment can accommodate a sufficiently high coagulant dose for 
enhanced coagulation and subsequent removal of DBP precursor material (i.e., TOC). 

Per California Title 22 CCR, both conventional treatment and direct filtration treatment filters are 
generally operated at a filtration rate of no more than 6.0 gallons per minute per square foot 
(gpm/ft2), and should be designed to operate at this rate with one filter off-line for backwashing. 
After a period of operation, a utility may re-rate their filters to operate at higher filtration rate by 
submitting a demonstration report to DDW based on filter effluent turbidity performance at the 
higher rates. This approach presents an excellent opportunity to increase treatment capacity 
without incurring additional construction costs. Details of the re-rating process are discussed in 
Title 22 CCR. 



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 42 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

5.2.3 Advantages and Disadvantages 

Comparative advantages and disadvantages of direct filtration treatment and conventional 
filtration treatment are summarized in Table 12. 

Table 12. Advantages and Disadvantages of Direct Filtration  
and Conventional Filtration Processes 

Treatment 
Process Advantages Disadvantages 

Direct Filtration • Lower coagulant dose (lowers 
chemical costs). 

• Higher polymer dose (increases 
chemical costs) 

• If a polyDADMAC cationic polymer 
is used, NDMA (NL = 10 ng/L) can 
form during final disinfection with 
chloramines(a)  

• Smaller footprint due to: 
— Lack of sedimentation basin  
— Shorter HDT through flocculation 

• Not a robust treatment for a 
“flashy” source water. For 
persistent turbidity spikes above 
10-20 NTU, the WTP would likely 
have to shut down until the raw 
water turbidity subsided. 

 • Six months of pilot testing required 
for proper design and chemical 
selection, and demonstration of 
performance to DDW. 

 • Operations can be challenging 
when source water quality 
degrades. 

 • May be difficult to find operators 
that understand how to operate a 
direct filtration facility. 

 • DDW discourages the use of direct 
filtration. 

Conventional 
Filtration 

• Robust treatment for changing influent 
water quality 

• Larger footprint 

• Amenable to enhanced coagulation 
for DBP control 

• Higher coagulant use 

• Can accommodate use of powdered 
activated carbon if needed for T&O 
control. 

 

(a) Najm and Trussell, 2000; Wilczak, et al., 2003 

 

5.3 Membrane Filtration vs. Media Filtration 

Membrane filtration (MF), like media filtration, relies on particulate and pathogen removal for 
treatment. Just as for direct filtration (with media filters), membrane filtration is exempt from the 
enhanced coagulation requirements of the D/DBP Rule, but must still meet DBP MCLs.  

  



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 43 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

Of the seven treatment trains depicted in Table 8, five rely strictly on media filtration (Trains 1 
through 5), one places media filtration after membrane filtration (Train 6), and one relies strictly 
on membrane filtration (Train 7). A brief overview of each process is provided below, followed 
by a summary of the relative advantages and disadvantages of each process.  

5.3.1 Membrane Filtration 

In a membrane filtration treatment train, either microfiltration or ultrafiltration membranes can be 
used. Coagulation may or may not be needed for effective filtration, but is often included to aid in 
particulate removal. Flocculation, however, is not required for membrane filtration. When a 
coagulant is added, the dose is generally quite low (i.e., 1 to 5 mg/L); the coagulant is added to 
help reduce membrane fouling, increase the time between membrane cleanings, and possibly allow 
operation at a higher flux (i.e., the flow rate through the membrane). This low coagulant dose does 
not provide effective TOC removal. Polymers are typically not used in membrane filtration 
treatment. And just as for direct filtration (with media filters), membrane filtration treatment is 
most appropriate for raw waters with turbidities less than 10-15 NTU. Membrane filtration is more 
adept at handling infrequent and short-lived turbidity spikes than direct filtration, without 
compromising pathogen removal or filter effluent turbidity. Without sedimentation, a membrane 
treatment facility would have to either reduce production or shut-down for extended periods of 
turbidities exceeding 15 NTU. And just as for direct filtration, four to six months of pilot testing 
is recommended for membrane filtration to investigate the effect of coagulant on membrane 
performance, optimum coagulant type and dose, and demonstrate effective performance to DDW. 

Operation of a membrane filtration system includes automatic reverse filtration/air scrubbing to 
remove accumulated particulate material from the membranes, a daily chemically enhanced 
backwash to disinfect the membranes and restore permeability, and less frequent, but periodic, 
clean-in-place (CIP) chemical cleaning sequences. CIP sequences typically use citric acid. Filter 
runs are typically 30 to 40 minutes between backwashes; the optimum backwash frequency would 
be determined through pilot testing. 

Components of a membrane filtration system include feed water pumps, auto-backwashing 
strainers, membranes, compressed air for daily pressure decay testing of membrane integrity, 
potentially two CIP chemical storage tanks (i.e., one acid tank and one base tank), backwash pumps 
and an air scour system, and a filtrate tank. Membrane systems are typically housed within an 
enclosed, climate controlled building. 

Membrane filtration is considered an “absolute barrier” to Giardia and Cryptosporidium. 
Generally, DDW will credit membrane filtration with 4-log Giardia and 4-log Cryptosporidium 
removal. The membrane manufacturer must conduct a “challenge test” using the specific 
membrane to be installed and DDW must approve the submitted challenge test report. This is a 
product-specific challenge test and not a water-specific test. Greater Giardia and Cryptosporidium 
removal credit is awarded for membrane filtration than for direct filtration with granular media 
filters. The additional required pathogen treatment credit (for multi-barrier treatment) is achieved 
through disinfection. Virus removal credit is awarded for direct filtration with media filters, but 
typically not for membrane filtration. 

  



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 44 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

5.3.2 Media Filtration 

Media filtration was discussed briefly in the preceding section. The components of a dual media 
filtration process include: open, reinforced concrete filter cells; filter media (either anthracite over 
sand or GAC over sand); backwash pumps and air scour equipment to assist cleaning the media 
during backwash; and underdrain and filtered water collection systems. For a dual-media filter, the 
filter bed would be approximately 5-6 feet of anthracite or GAC over 1-foot of sand. The head loss 
across each individual filter, individual filter effluent turbidities, and combined filter effluent 
turbidity would be monitored continuously. A granular media filter is not considered an 
“absolute barrier” to pathogens, and therefore receives less pathogen removal credit than a 
membrane filtration system. (This was discussed previously in Section 4.2.) 

Title 22 CCR limits filtration rates at conventional filtration and direct filtration treatment facilities 
to a maximum of 6 gpm/ft2, with one filter off-line for backwashing. Filter re-rating to a higher 
filtration rate is a viable option for future plant expansion. Filter re-rating requires a full-scale 
filtration performance study be performed. Re-rating to a filtration rate less than twice the original 
permitted rate can be based on filter effluent turbidity performance. Higher filtration rates require 
a study be conducted to demonstrate Giardia and virus removal. 

5.3.3 Advantages and Disadvantages 

Advantages and disadvantages of membrane filtration and media filtration are summarized in 
Table 13. 

  



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 45 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

Table 13. Advantages and Disadvantages of Membrane Filtration  
and Media Filtration Processes 

Treatment 
Process Advantages Disadvantages 

Membrane 
Filtration 

• Up to 4-log Giardia and 
Cryptosporidium treatment credit are 
offered for effective and 
compliant operation. 

• Little or no TOC removal is achieved 
so chlorination DBPs will be an issue 
if free chlorine is used for final 
disinfection; SRWA would have to 
consider switching to chloramines for 
residual maintenance in the 
distribution systems. 

• Modular system allows for relatively 
straightforward expansion, provided 
adequate space is available. 

• Without ozone/BAC included in the 
process train, a membrane filtration 
facility cannot address T&O issues or 
CECs, pesticides and/or other SOCs. 

• Can handle brief (e.g., hours) turbidity 
spikes while producing consistent 
filtrate water quality because of 
inherent straining and small pore 
size characteristics. 

• At least 4-6 months of pilot testing 
would be required to satisfactorily 
demonstrate system performance and 
develop design criteria. 

 • Membrane filtration treatment requires 
more chemical use and storage than 
a conventional or direct filtration 
treatment systems, because of the 
additional CIP chemicals. 

 • Potential difficulties disposing of CIP 
waste chemicals. DDW has clearly 
stated that CIP chemicals cannot be 
returned to the head of the plant for 
blending with raw water. 

 • Mixed reviews for membrane facilities 
in the region indicate a potential for 
unanticipated performance and/or 
reliability issues 

Media Filtration 

• Filter re-rating is a viable, cost-
effective means of plant expansion 
after a period of full-scale 
performance data has been gathered 
at design filtration rates of 6 gpm/ft2. 

• Less pathogen treatment credit is 
awarded for media filtration than 
for MF 

• Proven technology  
 

  



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 46 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

6.0 CONSTRUCTION COST COMPARISON OF UNIT PROCESSES AND TREATMENT TRAINS 

This section provides a summary of planning-level construction cost estimates for the variety of 
unit processes and treatment trains discussed in Sections 4 and 5 of this TM. The methodologies 
used to develop the cost information presented herein are described in a TM titled Methodology 
for Developing Planning Level Construction Cost Information for SRWA Surface Water Treatment 
Unit Processes (West Yost, March 2017), which is included as Attachment B to this TM.  

A summary of the unit process cost estimates presented in Attachment B is included in Table 14. 
Costs shown in Table 15 reflect the combinations of unit processes associated with the treatment 
train alternatives in Table 9. In instances where cost data were available from more than one 
reference facility, the capacity-adjusted reference costs from the more recently constructed facility 
are used. Percentage adders are then applied for a variety of categories (sitework, yard piping, 
electrical & instrumentation and mobilization) to capture a more complete picture of potential 
WTP construction costs. Finally, an overall estimating contingency of 25 percent is applied. 

Section 7 of this TM presents planning-level operation and maintenance (O&M) cost information 
for the treatment trains identified by the TAC and PM Team for further evaluation at the conclusion 
of the March 30, 2017 workshop. 

  



  Stanislaus Regional Water Authority 
n\c\693\20-16-01\WP\Task 11 Process_Treatment Alts TM 2\Table14  Treatment Process Alternatives Technical Memorandum No. 2 
Last Revised: 03-28-17 

Table 14. Summary of Planning-Level Unit Process Construction Costs(a) 

 Reference Facility Information Adjusted Facility Information 

Unit Process Source of Reference Costs Process Capacity 
Reference Facility Midpoint 

of Construction 

Inflated to Midpoint of 
SRWA WTP Construction  

(June 2020), dollars SRWA Target Capacity 
Adjusted to SRWA WTP 
Target Capacity, dollars 

Flash Mixing WDCWA Plant 30 mgd Jan 2015 602,000 15 mgd 397,000 

Coagulation, Flocculation and Sedimentation 
Vineyard Plant 50 mgd Aug 2009 17,297,000 15 mgd 8,399,000 
WDCWA Plant 30 mgd Jan 2015 6,731,000 15 mgd 4,441,000 

Coagulation and Flocculation Only (No Sedimentation) Vineyard Plant 50 mgd Aug 2009 7,310,000 15 mgd 3,550,000 
Granular Media Filtration WDCWA Plant 30 mgd Jan 2015 14,929,000 15 mgd 9,849,000 

Membrane Filters 
MID Plant 30 mgd Jun 2008 30,438,000 15 mgd 20,082,000 
Lodi Plant 8 mgd May 2012 7,268,000 15 mgd 10,598,000 

Ozone Treatment 
MID Plant 30 mgd Jun 2008 12,599,000 15 mgd 8,312,000 

WDCWA Plant 30 mgd Jan 2015 6,577,000 15 mgd 4,339,000 
Chlorine Contact Basin (Free Chlor. and Chloramines) WDCWA Benchmark WTP 212,000 gal Jul 2011 684,000 625,000 gal 1,309,000 
UV Disinfection Vendor Proposal/Conceptual Layout 15 mgd Mar 2017 748,000 15 mgd 748,000 
Chemical Building WDCWA Plant 30 mgd Jan 2015 5,546,000 15 mgd 5,546,000 
Operations & Administration Building WDCWA Plant 30 mgd Jan 2015 4,075,000 15 mgd 4,075,000 
Maintenance Building WDCWA Plant 30 mgd Jan 2015 1,588,000 15 mgd 1,588,000 
In-Plant Pump Station WDCWA Plant 30 mgd Jan 2015 1,935,000 15 mgd 1,277,000 
Finished Water Clearwell WDCWA Plant 5.75 MG Jan 2015 7,487,000 2.375 MG 4,432,000 
Backwash Supply / Finished Water Pump Station WDCWA Plant 30 mgd Jan 2015 6,541,000 15 mgd 4,315,000 
Backwash Equalization Basin WDCWA Plant 30 mgd Jan 2015 2,838,000 15 mgd 1,872,000 
Gravity Thickeners WDCWA Plant 30 mgd Jan 2015 2,533,000 15 mgd 1,671,000 
Drying Beds WDCWA Plant 30 mgd Jan 2015 2,691,000 15 mgd 1,775,000 
(a) Does not include electrical and instrumentation costs. These costs are more appropriately captured as a percentage of the overall treatment process. 

 



  Stanislaus Regional Water Authority 
n\c\693\20-16-01\WP\Task 11 Process_Treatment Alts TM 2\Table15  Treatment Process Alternatives Technical Memorandum No. 2 
Last Revised: 03-28-17 

Table 15. Summary of Planning-Level Construction Costs for Available Treatment Trains for 15-mgd Surface Water Treatment Plant 

 Treatment Train No. 

Process/Facility 

1 
Conventional with Pre-

O3, dollars 

2 
Conventional with 
Interim O3, dollars 

3 
Conventional  

without O3, dollars 

4 
Direct Filtration  
with O3, dollars 

5 
Direct Filtration  

without O3, dollars 

6 
Membrane Filtration 

with O3, dollars 

7 
Membrane Filtration 
without O3, dollars 

Unit Processes Associated with Specific Treatment Trains 
Pre-Ozonation 4,339,000   4,339,000    
Coagulation and Flocculation    3,947,000 3,947,000 3,947,000 3,947,000 
Coagulation, Flocculation and Sedimentation 4,838,000 4,838,000 4,838,000     
Intermediate Ozonation  4,339,000    4,339,000  
Granular Media Filters 9,849,000 9,849,000 9,849,000 9,849,000 9,849,000   
Membrane Filters      10,598,000 10,598,000 
Backwash Equalization Basin 1,872,000 1,872,000 1,872,000 1,872,000 1,872,000   
UV Disinfection   700,000 748,000 748,000  748,000 
Chlorine Contact Basin - Free Chlorine and Chloramines(a) 1,309,000 1,309,000 1,309,000     

Subtotal 22,207,000 22,207,000 18,568,000 22,016,000 17,677,000 20,193,000 16,554,000 
Unit Processes and Facilities Common to all Treatment Trains 
Flash Mixing 397,000 397,000 397,000 397,000 397,000 397,000 397,000 
In-Plant Pump Station 1,277,000 1,277,000 1,277,000 1,277,000 1,277,000 1,277,000 1,277,000 
Clearwell 4,432,000 4,432,000 4,432,000 4,432,000 4,432,000 4,432,000 4,432,000 
Backwash Supply / Finished Water Pump Station 4,315,000 4,315,000 4,315,000 4,315,000 4,315,000 4,315,000 4,315,000 
Gravity Thickeners 1,671,000 1,671,000 1,671,000 1,671,000 1,671,000 1,671,000 1,671,000 
Drying Beds 1,775,000 1,775,000 1,775,000 1,775,000 1,775,000 1,775,000 1,775,000 
Chemical Building 5,546,000 5,546,000 5,546,000 5,546,000 5,546,000 5,546,000 5,546,000 
Administration & Operations Building 4,075,000 4,075,000 4,075,000 4,075,000 4,075,000 4,075,000 4,075,000 
Maintenance Building 1,588,000 1,588,000 1,588,000 1,588,000 1,588,000 1,588,000 1,588,000 

Subtotal 47,283,000 47,283,000 43,644,000 47,092,000 42,753,000 45,269,000 41,630,000 
Sitework(b) 15% 7,092,000 7,092,000 6,547,000 7,064,000 6,413,000 6,790,000 6,245,000 

Yard Piping(b) 13% 6,147,000 6,147,000 5,674,000 6,122,000 5,558,000 5,885,000 5,412,000 
Electrical and Instrumentation(b) 21% 9,929,000 9,929,000 9,165,000 9,889,000 8,978,000 9,506,000 8,742,000 

Subtotal 70,451,000 70,451,000 65,030,000 70,167,000 63,702,000 67,450,000 62,029,000 
Mobilization / Demobilization(b) 3% 2,114,000 2,114,000 1,951,000 2,105,000 1,911,000 2,024,000 1,861,000 

Subtotal 72,565,000 72,565,000 66,981,000 72,272,000 65,613,000 69,474,000 63,890,000 
Estimating Contingency 25% 18,141,000 18,141,000 16,745,000 18,068,000 16,403,000 17,369,000 15,973,000 

TOTAL ESTIMATED CONSTRUCTION COST $90,706,000 $90,706,000 $83,726,000 $90,340,000 $82,016,000 $86,843,000 $79,863,000 
(a) Does not include any costs for incorporation of chloramines at City groundwater wells. 
(b) Percentage adders are based on the averages of such costs for the WDCWA and SCWA reference projects. 

 



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 49 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

7.0 RISK ASSESSMENT, RECOMMENDATIONS AND SUPPLEMENTAL EVALUATION INFORMATION 

This section summarizes potential risks and provides recommendations regarding the treatment 
train alternatives discussed above. The PM Team recommendations in Section 7.2 were intended 
to guide discussion at the TAC workshop on March 30, 2017; recommendations presented in 
Section 7.3 reflects discussion at the end of that workshop. Supplemental analyses requested by 
the TAC during the March 30th workshop are presented in Section 7.4. Finally, updated TAC 
recommendations are presented in Section 7.5, based on additional discussion at a subsequent 
workshop on May 17, 2017. 

7.1 Risks Associated with Treatment Train Alternatives 

Table 16 lists several categories of finished water quality risks that may face SRWA’s new WTP, 
and provides the PM Team’s assessment of the relative likelihood that each risk might be realized 
for each treatment train alternatives considered. To place the risk assessments into economic 
perspective, the table also includes the relative differences in construction cost between Train 
No. 1 (the most expensive alternative) and the other alternatives. In general, the alternatives with 
lower risk assessments are more expensive, while riskier alternatives offer greater potential 
cost savings. 

7.2 PM Team Recommendations (Developed prior to March 30, 2017 Workshop) 

• Do not select a treatment train that will require shut-down or reduced finished 
water production. The average historical recurrence interval of the extended periods 
of high stream flows (which are assumed to coincide with elevated TOC levels) is too 
short, and the averaged historical durations of the same periods too long, to consider 
shut-down as an option. 

• Include ozone in the treatment train. In addition to disinfection, ozone will provide 
taste and odor removal, pesticide and CEC removal, reduced chlorinated DBP 
formation, and increase flexibility for water quality changes in the Tuolumne River. 

• Include BAC dual-media filtration after ozonation. BAC following ozone will 
provide up to 40 percent more TOC removal, which will limit DBP formation. BAC 
filtration ensures effective removal of the CECs and pesticides that are broken apart 
by the ozone. 

• Do not allow ferric chloride for clarification. Avoiding the use of ferric chloride 
will reduce the potential for manganese control issues, as Mn2+ is a typical 
contaminant found in bulk ferric chloride. 

7.3 Preliminary TAC Recommendations (Developed during March 30, 2017 Workshop) 

• Include ozone in the treatment train. Adopting this recommendation results in the 
elimination of Trains 3, 5 and 7. In the case of Trains 1 and 2, Train 1 is preferred by 
the TAC, due to the reduced likelihood of manganese control issues associated with 
pre-ozonation. However, Train 2 may still be a viable alternative depending on the 
outcome of additional manganese removal bench testing and future raw water quality 
[...]
Trains 1 and 6, it was necessary to examine the potential TOC and DBP removal impacts of ozone 
and biofiltration on a larger set of raw water quality data, as described below. 

  

                                                 

11 No SDSDBP bench tests were conducted with a low coagulant dose during dry weather conditions (i.e., November). 
12 State and federal drinking water regulations for the Stage 2 D/DBP Rule require an Initial Distribution System 
Evaluation (IDSE) be conducted to identify locations in the distribution system where the highest DBP concentrations 
are likely to occur. These locations are then used for compliance monitoring. The Stage 2 D/DBP Rule requires that 
compliance with the TTHM and HAA5 MCLs be met at each compliance monitoring location based on calculated 
locational running annual average (LRAA), rather than a system-wide running annual average (RAA) as defined under 
the earlier Stage 1 D/DBP Rule. Compliance using LRAAs is more challenging and requires more conservatism than 
meeting the system-wide RAAs. 



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 54 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

By comparing measured DBP concentrations from the November 2016 and February 2017 
SDSDBP tests with measured raw water TOC concentrations from the same sampling events, 
correlations between raw water TOC and distribution system DBP concentrations were 
established. These correlations were then applied to historical TOC data collected at the Infiltration 
Gallery location during the TID pilot study (2006-2008) and the entirety of the recent TOC dataset 
collected as part of the SRWA sampling program to establish baseline estimated DBP 
concentrations for Train 1 and Train 6. By applying an additional 18 percent reduction in TOC 
concentrations, and thus DBP concentrations, via ozone and biofiltration treatment, DBP 
concentrations which more accurately reflect the performance of Trains 1 and 6 were estimated 
for all available raw water TOC measurements. 

The resulting estimated DBP concentrations for conventional treatment with ozone and 
biofiltration (Train 1) and for membrane filtration treatment with ozone and biofiltration (Train 6) 
are shown on Figure 20 and Figure 21, respectively. For Train 1, estimated monthly TTHM and 
HAA concentrations are each consistently below their respective MCLs and treatment goals. The 
average TTHM concentration was estimated to be 31 µg/L and the average HAA5 concentration 
was estimated to be 25 µg/L. Thus, a conventional treatment train practicing enhanced coagulation 
that includes ozone and biofiltration plus free chlorine final disinfection (Train 1), is expected to 
result in TTHMs and HAA5s levels that meet DBP treatment goals and regulatory standards 
year-round. 

Figure 20. Estimated Monthly and Average DBP Levels for Conventional Treatment Plus 
Ozone/BAC (Train #1) Relative to MCLs and Treatment Goals 

 

  



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 55 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

For Train 6, monthly HAAs are estimated to exceed the MCL (60 µg/L) several times per year, 
and the estimated annual average concentration of 55 µg/L is above the treatment goal of 48 µg/L 
and only slightly below the MCL. Estimated monthly TTHM concentrations were predicted to 
occasionally exceed the MCL (80 µg/L) as well as the treatment goal of 64 µg/L. The estimated 
annual average TTHM concentration was 43 µg/L, which is below both the treatment goal and the 
MCL. Thus, even with ozone and biofiltration included in the treatment train, membrane filtration 
with free chlorine final disinfection (Train 6) is expected to result in DBP levels that exceed 
regulatory standards. 

Figure 21. Estimated Monthly and Average DBP Levels for Membrane Filtration Treatment 
with Ozone/BAC (Train #6) Relative to MCLs and Treatment Goals 

 

7.4.2 Planning-level O&M Costs 

Planning-level O&M costs were developed for WTPs comprised of Trains 1 and 6. Because 
detailed design criteria have not yet been developed for either treatment train, the costs presented 
in this section rely heavily on industry expertise and recent cost information from similar facilities. 
In each case, O&M costs were estimated for the following categories: 

• Electrical power: This category includes the raw water pump station, all WTP 
processes and the finished water pump stations. Raw water pump stations were 
included in either case because the treatment train is likely to influence the design 
hydraulic grade to which the raw water pump station must lift water to. 

• Chemicals: This category includes all process chemicals, including coagulants, 
flocculants, disinfectants, membrane cleaning agents (specific to Train 6), pH 
adjustment, corrosion inhibitors, and so on. 



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 56 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

• Chemical disposal: This category is unique to Train 6, and includes estimated costs 
for the offsite disposal of certain chemicals associated with the periodic cleaning of 
membrane filters. 

• Major equipment repair & replacement: This category is intended to reflect annual 
SRWA contributions to an escrow account from which periodic major equipment 
repair, overhaul and replacement expenditures will be withdrawn. The estimated 
annual contributions are a function of the types, numbers, costs and estimated useful 
lives of the various major equipment items associated with each treatment train. 

• All other O&M costs: This category includes all other typical O&M expenses not 
captured in the above categories (e.g., labor, routine maintenance activities, solids 
management, minor onsite utilities and contract services, and so on). Of these 
categories, labor comprises the largest portion of the estimated costs. 

7.4.2.1 Train 1 O&M Cost Assumptions 

Major assumptions used in the development of Train 1 O&M costs are summarized below. In each 
case, the basis for the Train 1 costs was recent cost information for a surface water treatment plant 
operated by the Woodland-Davis Clean Water Agency (which uses a treatment train that is 
essentially identical to Train 1), with as-needed adjustments to reflect characteristics specific to 
SRWA’s project. 

• Power: Power costs for Train 1 assume that the raw water pump station provides the 
necessary head to drive liquid stream flows through flash mixing, coagulation, 
flocculation, sedimentation, ozonation and media filtration. After the filters, it is 
assumed that an in-plant pump station lifts the filtered water to the clearwells. The 
finished water pump stations pump from the clearwells to either city. 

• Chemicals: Chemical costs for Train 1 assume an average coagulant dose of 
15 mg/L, reflective of bench-scale jar testing to simulate enhanced coagulation. 

• Chemical Disposal: No chemical disposal costs are assumed for Train 1, as any over-
dosed or spent chemicals will remain in the liquid stream or be returned to the head of 
the plant for treatment. 

• Major Equipment Repair & Replacement: Repair and replacement costs for Train 
1 generally reflect equipment rebuilds 5 to 10 years after installation, and equipment 
replacement 15 to 20 years after installation. Equipment requiring annual 
contributions to the repair and replacement escrow account of over $100,000 include: 
sedimentation basin scraper and internal components, ozone contactor diffusers, 
ozone generators, liquid oxygen storage tanks, filter underdrains, and granular 
filter media. 

• All Other O&M Costs: Labor and other O&M costs not included above were 
assumed to be equivalent to such costs for the recently completed Woodland Davis 
Clean Water Agency surface water treatment plant. 

  



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 57 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

7.4.2.2 Train 6 O&M Cost Assumptions 

Major assumptions used in the development of Train 6 O&M costs are summarized below.  

• Power: Power costs for Train 6 assume that the raw water pump station provides the 
necessary head to drive liquid stream flows through flash mixing, coagulation and 
flocculation, sedimentation, ozonation and media filtration. After the coagulation and 
flocculation facility, it is assumed that an in-plant membrane feed pump station 
provides sufficient head to drive the water across a pressurized membrane facility and 
then through ozonation, biological filters, and on to the clearwells. Similar to Train 1, 
the finished water pump stations pump from the clearwells to either city. 

• Chemicals: Chemical costs for Train 6 assume an average coagulant dose of 5 mg/L, 
reflective of the typical maximum coagulant dose ahead of membrane filters. 
Additional costs are included for the chemicals necessary to conduct periodic 
membrane filter cleaning cycles.  

• Chemical Disposal: For Train 6, it is assumed that spent citric acid solutions used 
during bi-monthly (i.e., six times per year) membrane clean-in-place (CIP) 
procedures are disposed of offsite at East Bay Municipal Utility District (EBMUD) 
facilities in Oakland, CA. This assumption is consistent with DDW feedback received 
by SRWA in June 2016 during a discussion of treatment processes which might be 
considered by SRWA; in that meeting, DDW staff indicated that return of spent CIP 
chemicals to the head of the plant, particularly citric acid, would not be allowed. The 
cost for disposal of chemicals from each CIP event are based on costs for similar 
disposal activities developed by MID. While the actual frequency for CIP events 
would not be known until after pilot testing, bi-monthly cleanings results in a 
conservative estimate. Other disposal options for membrane CIP waste are discussed 
in Section 7.4.3. 

• Major Equipment Repair & Replacement: Repair and replacement costs for 
Train 6 are assumed to be similar to those of Train 1, except for the addition of annual 
contributions of $390,000 to reflect the replacement of all membrane modules after a 
seven-year period.  

• All Other O&M Costs: Labor costs estimates for Train 6 reflect input from several 
facilities with membrane treatment systems, including MID’s Modesto Regional 
Water Treatment Plant and San Diego County Water Agency’s Twin Oaks Valley 
Water Treatment Plant. Coincidentally, the resulting estimate of labor costs was 
nearly identical to the labor estimate used for Train 1. As such, the total Train 6 costs 
for labor and other O&M activities not captured elsewhere was assumed to be equal 
to that of Train 1. 

7.4.3 Treatment Facility Expandability 

The following discussion on treatment facility expandability assumes an initial design capacity of 
15 mgd, with a planned expansion to roughly double capacity. Expandability considerations are 
presented for each of the preferred treatment trains, Trains 1 and 6.  



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 58 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

Train 1 – Conventional Treatment with Pre-Ozone and Biofiltration 

 

Ozonation. The major components of the ozonation system include: ozone generators and power 
supply units, cooling water system, ozone contactors, liquid oxygen (LOX) storage tanks and 
vaporizers, and ozone destruct system. For the initial design phase for a 15 mgd treatment facility, 
the following design conditions might be considered. The exact design could be different 
depending on factors such as required turn down, variability in water quality, and desired degree 
of oversizing. 

• Ozone Generators and Power Supply Units: 
— Initially sized for one duty, one standby (i.e., 1 + 1) redundancy. Each generator 

and power supply unit should be able to treat the full plant flow at the design 
ozone dose. Both generators should be run during operation to maintain dry 
conditions with a dry gas flow through the dielectrics (i.e., at 50 percent power).  

— Expand to 2 + 1 redundancy. When expanding the facility, add one additional 
ozone generator and power supply unit that has the same production capacity as 
the first two generators and power supply units, making it capable of treating the 
full additional flow. The initial redundant generator now serves as a redundant 
generator for both the initial facility flow and the expansion flow; the level of 
redundancy after expansion, though, is only 50 percent, whereas redundancy was 
100 percent after initial construction. A second ozone generator and power supply 
unit could be added at expansion, rather than just one, if greater redundancy 
is desired.  

• Cooling Water System 
— There will be one cooling water system for the two generators. The open loop and 

the closed loop will both have 1 duty + 1 standby pumps. Heat will be transferred 
between the open and closed loops by 1 duty + 1 standby heat exchangers. 

— For the expansion, the open loop cooling water pumps, closed loop cooling water 
pumps, and heat exchangers will each have 2 duty + 1 standby units. 

• Ozone Contactors: 
— Assume traditional over/under water flow pattern through the contactor, with 

diffusers on the floor of the first contact chamber and countercurrent 
gas:water flow. 

— Assume 2 + 0 redundancy for the contactors, with each contactor sized to handle 
half the flow at a hydraulic detention time (HDT) of roughly 5 minutes. 
Redundancy is not needed since contactors rarely need to be taken out of service 
for maintenance or cleaning. If diffuser repair is required, scheduled down time 
can likely be planned. 

  

Pre-Ozone Coagulation Floc/Sed GAC/Sand 
Filters

Free 
Chlorine



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 59 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

— Although each contactor would be designed to have a higher hydraulic capacity 
than the design flow rate (i.e., 150 percent of the design flow), to double the 
plant’s capacity two additional equal sized ozone contactors should be 
constructed. Increasing the flow rate through each contactor is not a 
recommended expansion approach. 

• LOX Storage Tank: 
— The initial design would require only one LOX tank, with one duty and one 

standby vaporizers (1+1). The vaporizers would cycle between each other, such 
that while one is in operation, the other is thawing. 

— The LOX storage tank is sized based on a typical 15 days of storage at the 
maximum ozone production rate. Typical oxygen boil off is 0.3 percent to 
0.5 percent of the tank’s capacity per day (Rakness, 2005). 

— For facility expansion, a second LOX tank should be added with the same 
capacity as the first one. An additional vaporizer will be added so there are 2 duty 
+ 1 standby vaporizers. 

• Ozone Destruct System: 
— The destruct system should be installed with the same redundancy as the 

generators. The initial design should have 1 duty + 1 standby destruct system, 
with each sized to accommodate the total gas flow. 

— For facility expansion, one additional destruct system should be added resulting in 
2 duty + 1 standby destruct units. 

Coagulation/Flocculation/Sedimentation. Major components of the Coagulation/Flocculation/ 
Sedimentation system are the flash mix system for coagulant addition, flocculation basins with 
mixers, and sedimentation basin with sludge removal system. The flocculation/sedimentation 
facility could be any of a variety of designs, including conventional tapered flocculation with a 
traditional large sedimentation basin, conventional tapered flocculation with tube or plate settlers, 
or sand ballasted flocculation/sedimentation. Some thoughts on expandability of these components 
are as follows: 

• Coagulant Addition:  

— Coagulant addition should be achieved through in-line pump flash mix system. 
Influent piping would likely be sized for the expanded plant capacity, with the 
flash mix system located in the influent piping. 

— The system should be designed with 1 duty + 1 standby flash mix systems. 
— Expansion of the treatment facility would not require any changes to the flash mix 

system except possibly increasing the capacity of the chemical metering pumps. 
• Flocculation/Sedimentation: 

— The initial treatment facility should be designed with N+0 redundancy for the 
flocculation/sedimentation (floc/sed) system. Depending on how much plant 
capacity can be off-line for occasional maintenance, the facility can be designed 
with two or three parallel floc/sed trains. 

  



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 60 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

— Each floc/sed train is designed for a “standard” surface loading rate (SLR), 
although the SLR of each type floc/sed system is different. Expansion will require 
duplication of the initial facility’s floc/sed train(s) unless the units are 
intentionally under-designed (i.e., at a lower than “standard” SLR) when the 
initial plant is constructed. It is possible that the source water quality and full-
scale operations experience will allow the system to be operated at a higher SLR 
than initially designed, which ultimately could affect sizing of the expansion 
floc/sed units but this is not something that can be planned for now. 

GAC/Sand Filters (Biofilters). The major components of a dual media filtration process include: 
open, reinforced concrete filter cells; filter media (i.e., GAC over sand); backwash pumps and air 
scour equipment to assist cleaning the media during backwash; and underdrain and filtered water 
collection systems. The individual components do not need to be discussed separately with regards 
to expansion, since additional filter cells complete with media and a backwash system would be 
added during facilities expansion. However, unlike the other systems discussed for Train #1, some 
additional treatment capacity can be gained by re-rating the initial filters to operate at a higher 
filtration rate. When new filters are added during facility expansion, they should be designed at 
the higher filtration rate, assuming DDW approved the filter re-rating study. (Filter re-rating was 
discussed in Section 5.3.2 of this TM.) 

Some additional thoughts on initial filter design and future expandability are the following: 

• The initial design should include N+2 redundancy to accommodate having one filter 
off-line for maintenance and one filter off-line for backwashing. Title 22 CCR limits 
filtration rates for conventional filtration facilities to a maximum of 6 gpm/ft2, with 
one filter off-line for backwashing.  

• Prior to facility expansion, consider re-rating existing filters to a higher filtration rate 
such as 8 gpm/ft2. This would increase capacity by 33 percent more capacity without 
physical construction. 

• Once the higher filtration rate has been approved by DDW, future filters that are 
added during facility expansion can be designed at the higher filtration rate. The new 
bank of filters should include N+0 redundancy, so the whole filtration system will 
retain the N+2 redundancy allowing the filters to operate at the approved filtration 
rate with one off-line for maintenance and one off-line for backwash. 

Chlorine Contact Basin. The size of the chlorine contact basin will depend on the HDT needed 
for disinfection CT credit under worst-case temperature conditions and the on-site finished water 
storage capacity needed by SRWA. The basin should be baffled to provide a baffle factor (i.e., 
T10/T) of 0.6 or higher, improve disinfection efficiency and minimize short circuiting through the 
basin. A factor or redundancy is not required for the chlorine contact basin since there should be 
very little down-time for maintenance. But on the other hand, if the facility had two side-by-side 
chlorine contact basins, one basin could be taken off-line without having to shut-down the entire 
treatment facility. 

For facility expansion, additional chlorine contact time would be required to meet regulatory 
disinfection requirements. The preferred expansion approach would likely be to add a second 
contact basin; otherwise, the whole treatment facility would need to be off-line while the existing 



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 61 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

basin was modified since disinfection is a critical component of treatment. Facility expansion 
would also be a good time for SRWA to reassess on-site finished water storage needs. Additional 
chemical storage for the chlorine (and other additional stabilization chemicals), as well as 
additional chemical metering pumps, would be needed when the chlorine contact basin 
is expanded. 

7.4.3.1 Train 6 – Membrane Filtration with Ozone and BAC Filtration 

 

The key difference in unit processes between Train 6 compared to Train 1 is the addition of 
membrane filtration and the elimination of the flocculation/sedimentation basins. Expandability 
considerations for the common unit processes are the same whether considering the conventional 
treatment train or the membrane filtration train. Therefore, the discussion of expandability for 
those processes included in Train 1 is not repeated here. 

The main components of the MF system are the membrane rack, the backwash (with air scour) 
system, and the enhanced flux maintenance (EFM) and CIP systems which include chemical 
mixing tanks, pumps and chemical storage. Considerations for expansion of the MF system are 
the following: 

• The initial design should have an N+2 redundancy on the number of membrane skids 
to accommodate one skid being backwashed and another being cleaned (i.e., CIP) or 
maintained (i.e., EFM) while not sacrificing production capacity. 

• For expansion, consider modular expansion and universal racks to increase 
production. Depending on the number of MF racks or basins, redundancy should be 
increased to N+3 to accommodate more flexibility in backwash and 
EFM/CIP cleaning. 

• The initial MF system design should leave space for the future equipment needed 
for expansion. 

• Re-rating, or increasing the operating flux is generally not a viable approach for 
increased production. 

7.4.4 Disposal Options for Membrane CIP and other WTP Wastes 

As discussed in Section 7.4.3, the planning-level O&M costs for Train 6 assume that membrane 
CIP waste chemicals would be hauled from the WTP to a suitable disposal facility. In lieu of this 
approach, it may be possible to construct a sanitary sewer connection between the WTP and a 
nearby wastewater treatment plant (WWTP) such as the City of Hughson’s WWTP. Regardless of 
the treatment train ultimately selected and constructed, the ability to send WTP waste streams (e.g., 
CIP wastes, treatment residuals, sanitary waste, and so on) to a WWTP instead of one or more on-
site treatment systems may offer advantages to SRWA. The ability of one or more local WWTPs 
to accept such wastes, and the potential capital and operating costs associated with conveying such 
wastes by pipeline, will be evaluated by the PM Team in greater detail during the next phase of 
the Project. 

Coagulation Membranes Interm. 
Ozone

GAC/Sand 
Filters

Chloramines 
(or Chlorine)



  Stanislaus Regional Water Authority 
n\c\693\20-16-01\WP\Task 11 Process_Treatment Alts TM 2\Table16  Treatment Process Alternatives Technical Memorandum No. 2 
Last Revised: 03-28-17 

Table 16. Treatment Train Risk Assessment 

Risk/Issue 

Train #1 Train #2 Train #3 Train #4 Train #5 Train #6 Train #7 

Conventional w/ 
Pre-Ozonation 

Conventional 
w/ 

Intermediate 
Ozonation 

Conventional 
w/o Ozone 

Direct 
Filtration w/ 

Ozone 

Direct 
Filtration w/o 

Ozone 

Membrane 
Filtration w/ 

Ozone 

Membrane 
Filtration w/o 

Ozone 

Exceedance of DBP MCLs Low Low 
Low-CC(b) 
Med-FC(c) 

Low-CC(b) 
Med-FC(c) 

Low-CC(b) 
High-FC(c) 

Low-CC(b) 
Med-FC(c) 

Low-CC(c) 
High-FC(b) 

Taste & Odor(a) Complaints and/or 
Inadequate Treatment of Algal Toxins(a) Low Low High Low High Low High 

Inadequate Treatment of Pesticides(a) Low Low Med Low Med Low High 

Inadequate Control of Manganese(a) Low Med Low Low Med Med Med 

Cost Difference 
Relative to Train No. 1,  

Rounded to Nearest $M 

-- 
0% 

-- 
0% 

($7M) 
-8% 

-- 
0% 

($9M) 
-10% 

($4M) 
-4% 

($11M)  
-12% 

(a) If present 
(b) CC = combined chlorine (i.e., chloramines) 
(c) FC = free chlorine 

 



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 63 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

Table 17 summarizes the planning-level O&M cost estimates for Trains 1 and 6. A summary of 
the assumptions used in the development of the costs for each train, particularly those that result 
in significant differences among the costs for the two trains, is included below. 

Table 17. Planning-level WTP O&M Costs for Trains 1 and 6 

O&M Cost Element Train 1, dollars Train 6, dollars 
Power (1) 700,000 750,000 
Chemicals (2) 550,000 470,000 
Chemical Disposal (3) N/A 600,000 
Major Equipment Repair & Replacement (4) 410,000 800,000 
All Other O&M Costs (5) 2,860,000 2,860,000 

Total $4,520,000 $5,480,000 
Notes: 
1) Includes raw and finished water pump station and all WTP loads. For Train 6, assumes pressurized membrane system. 
2) Includes all process chemicals. Assumes coagulant doses. 5 mg/L for Train 1, and 5 mg/L dose for Train 6. Does not account 

for potentially-higher dose for “hybrid” Train 6.  
3) Assumes offsite disposal of citric acid waste from MF system for six cleanings per year. Assumes disposal to 

EBMUD facilities. 
4) Annual contributions to major equipment R&R escrow account. For MF system, assumes module replacement after 7 years.  
5) Includes labor, maintenance, routine R&R, solids management, and onsite utilities.  

 

7.5 Updated TAC Recommendations 

The information presented in Section 7.4 was summarized and presented to the TAC on May 16, 2017. 
At the conclusion of the presentation, the TAC and PM Team agreed that Train 6 should be 
eliminated from further consideration by SRWA due that train’s increased risks associated with 
DBP formation and regulatory compliance, as well as the likelihood that O&M costs for Train 6 
may exceed those for Train 1. To foster innovation and cost competition among design-build 
proposers, it was agreed that opportunities for allowing flexibility in the manner in which 
design-build proposers are able to satisfy performance requirements will be explored. 

8.0 NEXT STEPS 

During the next phase of the Project, which is set to begin in approximately July 2017, the TAC 
and PM Team will advance the definition of treatment process requirements in advance of issuing 
a request for design-build proposals in late 2019. The following activities critical to the evaluation, 
definition, design, construction and eventual operation of the treatment plant will be conducted 
during this upcoming phase: 

• Continued collection and analysis of source water samples, with a potentially 
abbreviated sampling program following the first year of sample collection 

• Completion of remaining bench testing activities (ozone demand and 
manganese removal) 



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 64 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

• Preparation of preliminary design information for the preferred treatment 
train, including: 

— Development of preliminary design criteria 
— Development of preliminary site plan(s) 
— Development of a preliminary instrumentation and control systems design 
— Development of refined construction and O&M cost estimates  

• Development of treatment process performance and design-build acceptance 
test requirements 

  



Treatment Process Alternatives TM No. 2 
July 7, 2017 
Page 65 
 
 

  n\c\693\20-16-01\WP\Task 11 Process_Trmt Alts TM 2 

9.0 REFERENCES 

Brandhuber, P., Clark, S., Knocke, W., Tobiason, J. 2013. Guidance for the Treatment of Manganese. Water 
Research Foundation. 

Najm, I and Trussell, R.R. 2001. NDMA Formation in Water and Wastewater. JAWWA, 93:2:92. 

Rakness, K.L. 2005. Ozone in Drinking Water Treatment: Process Design, Operation, and Optimization, American 
Water Works Association, Denver, CO.  

Song, R., et al. 1997. Bromate Minimization During Ozonation, JAWWA 89:2:69. 

Trussell, R. and Snoeyink, V. 2017. Personal Communication. 

USEPA. April 1999. Alternative Disinfectants and Oxidants Guidance Manual. 

USEPA, May 1999. Enhanced Coagulation and Enhanced Precipitative Softening Guidance Manual. 

Westerhoff, P., Summers, R.S., Chowdhury, Z., Kommineni, S. 2005. Ozone-Enhanced Biofiltration for Geosmin 
and MIB Removal. American Water Works Association Research Foundation. 

Wilczak, A., et al., 2003. Formation of NDMA in Chloraminated Water Coagulated with DADMAC Cationic 
Polymer. JAWWA, 95:9:94-106. 

Yamamura, H., Kimura, K., Higuchi, K., Watanabe, Y., Ding, Q., Hafuka, A. 2015. Tracking Inorganic Foulants 
Irreversibly Accumulated on Low-Pressure Membranes for Treating Surface Water. Water Research 
87:218-224. 

 

  



 

 

 

ATTACHMENT A 
Direct Filtration Operational TM 

 
  



 

Trussell Technologies, Inc.   |  PASADENA  |  SAN DIEGO  |  OAKLAND  |   

TECHNICAL MEMORANDUM 
prepared for Stanislaus Regional Water Authority 

 
Date: March 23, 2017 
 
Authors:  Fred W. Gerringer, D. Env., P.E., BCEE 
 
Reviewers:  R. Rhodes Trussell, Ph.D., P.E., BCEE 
 Elaine W. Howe, P.E. 
 
Job Number:  69.014 
  
Subject:  Operational Experience of Large Direct Filtration Water Treatment Plants 

 
Trussell Technologies contacted three direct filtration (DF) water treatment plants 
to gather information about their operating experiences, such as some of the 
challenges they face and how they respond to changing source water quality. 
The information received from two of the DF plants; the Los Angeles Aqueduct 
Filtration Plant (LAAFP) in Los Angeles, California and the Tolt Water Treatment 
Facility (TWTF) in Seattle, Washington; are discussed in this technical 
memorandum. 
 

Los Angeles Aqueduct Filtration Plant, Los Angeles, CA 
The LAAFP in Los Angeles, California was originally designed to treat 600 million 
gallons per day (MGD) of imported water from the Los Angeles Aqueduct and 
was later approved to treat water from the State Water Project.  The water from 
the Los Angeles Aqueduct was served to the city with only chlorination treatment 
from 1913 until 1986 when the LAAFP came on line1. The quality of both source 
waters is typically stable and are blended together to produce average influent 
turbidity and TOC levels of 3.8 NTU and 1.6 mg/L, respectively.  The treatment 
train includes fluoridation, ozonation, rapid mixing, flocculation, media filtration, 
disinfection with ultraviolet light, and chloramination (Figure 1).  Ozone dose 
ranges from 1 to 1.5 mg/L, and coagulant dose ranges are 1 to 1.5 mg/L for ferric 

                                            
1 Coagulants were sometimes added to the aqueduct in the late 1970s and 1980s.  The LA aqueduct 
passes through several reservoirs on its way to Los Angeles. 



   Direct Filtration Operational Experience  (continued)                           3/2017 

Trussell Technologies, Inc.   Page 2 of 4 

chloride and 1 to 5 mg/L for cationic polymer.  The filters consist of 5 feet of 
1.5 mm anthracite mono-media and are designed to operate with a loading rate 
of 13 gpm/ft2, and filter run lengths vary from 8 to 24 hours, depending on the 
water quality conditions and the filtration rate.  Approval for this high filtration rate 
required extensive (> 2 years) pilot and full-scale testing2. 
Operation of the facility has been more challenging in the winter of 2017 because 
runoff from heavy rainfall has carried fine glacial till, or “rock flour”, to LAAFP.  
Despite this challenge, the facility continues to satisfy regulatory requirements.  
When encountering difficult raw water quality, LAAFP has four primary options: 
reject the water source, increase the coagulant dose, reduce filter run lengths, or 
reduce flows.  The decision of how to respond depends on factors such as the 
status of treated water storage, the duration of the poor water quality event, and 
water demands.  One challenge associated with operating a DF plant is the 
availability of fewer tools for addressing challenging water quality compared to a 
conventional treatment plant.  The effective operation of a DF plant like LAAFP 
requires staff to diligently perform routine maintenance and to ensure sufficient 
chemical is stored to respond to water quality that is difficult to treat.  Because 
LAAFP does not use free chlorine for primary disinfection and uses chloramines 
for secondary disinfection, chlorinated DBPs are well below regulatory limits.  
However, the ozone dose needs to be managed to control bromate formation, as 
bromide is present in water from the State Project. 
 

 
Figure 1.  Los Angeles Aqueduct Filtration Plant Process Flow Diagram 
(https://www.ladwp.com/ladwp/faces/wcnav_externalId/a-w-wqreport-
wtrtmntprocess) 

 

                                            
2 Filter re-rating must be done after the full-scale facility has been constructed and operated.  The re-
rating study required by DDW is based on full-scale demonstration testing.  This high of a filtration 
rate may not get DDW approval today based on the current regulatory climate. 



   Direct Filtration Operational Experience  (continued)                           3/2017 

Trussell Technologies, Inc.   Page 3 of 4 

 

Tolt Water Treatment Facility, Duvall, WA 
The TWTF in Seattle, Washington has a capacity of 120 MGD and treats water 
from the Tolt Reservoir, which was created by a dam on the South Fork Tolt 
River.  Seattle originally served this water with only chlorination and, eventually, 
pH adjustment until the promulgation of the Surface Water Treatment Rule 
required that it be filtered.  Water quality is usually stable because the reservoir 
minimizes water quality fluctuations.  Turbidity typically ranges from 0.2 to 
0.5 NTU and generally does not exceed 5 NTU.  The normal range for TOC is 
1.1 to 1.5 mg/L, although it has occasionally reached 2.0 mg/L.  The treatment 
train includes ozonation, coagulation/flocculation, lime addition, media filtration, 
carbon dioxide, chlorination, and fluoridation (Figure 2).  The normal range of the 
coagulant doses are 0.4 to 0.7 mg/L for both ferric chloride and cationic polymer, 
although polymer is only used for about 6 months every year.  The media filters 
contain 6 ft of anthracite coal and have a design loading rate of 12 gpm/ft2.  Just 
as for the LAAFP, extensive pilot and full-scale demonstration testing was 
required to get the approval of state regulators for this high filtration rate.  Filter 
run lengths usually range from 24 to more than 48 hours, but have dropped 
below 24 hours in rare circumstances. 
 

 
Figure 2. Tolt Water Filtration Plant process flow diagram 
(http://www.seattle.gov/util/MyServices/Water/AbouttheWaterSystem/WaterSystem
Overview/ToltTreatmentFacility/index.htm) 



   Direct Filtration Operational Experience  (continued)                           3/2017 

Trussell Technologies, Inc.   Page 4 of 4 

 
One of the challenges with operating this plant comes from the short detention 
time from the plant influent to the filter effluent (approximately 30 minutes), which 
limits the amount of time available to respond to rapid changes in water quality or 
equipment failure.  Another challenge is when high turbidity occurs with cold 
water temperatures, which makes it difficult to manage filter effluent turbidity3.  
Removing one of the two treatment trains for maintenance when the water is cold 
makes operation more difficult because the coagulation/flocculation time is 
reduced by 50%. 
 

                                            
3 Temperature affects reaction kinetics of the coagulation process—colder temperatures slow reaction 
kinetics.  Headloss is also greater through a filter in cold temperatures because the viscosity of the 
water increases. 



 

 

 

ATTACHMENT B 
Methodology for Developing Planning Level Construction Cost Information 

for SRWA Surface Water Treatment Unit Processes (West Yost, 
March 2017) 

 

 

 

 



 

2020 Research Park Drive, Suite 100 Davis, CA  95618 Phone 530 756-5905 Fax 530 756-5991 westyost.com 

 
 
 
 
 
TECHNICAL MEMORANDUM 
 
 
 
DATE: March 28, 2017 Project No.: 693-20-16-01 
  SENT VIA: EMAIL 
TO: SRWA Technical Advisory Committee 
 
FROM: Andy Smith, RCE #C74673 
  
REVIEWED BY: Gerry Nakano, RCE #C29524 
 Lindsay Smith, RCE #C72996 
 Rhodes Trussell, Trussell Technologies, RCE #C25107 
 Fred Gerringer, Trussell Technologies, RCE #C67467 
 
SUBJECT: Methodology for Developing Planning-Level Construction Cost Information 

for SRWA Surface Water Treatment Plant Unit Processes 
 

INTRODUCTION 

The Stanislaus Regional Water Authority (SRWA) is planning to construct a new surface water 
treatment plant (WTP) to provide a new, supplemental drinking water supply to the cities of Ceres 
and Turlock. As part of the SRWA Technical Advisory Committee’s (TAC) evaluation of 
alternative treatment processes for the new WTP, planning-level construction cost information has 
been developed for the unit treatment processes that comprise the available treatment 
train alternatives. 

The purpose of this Technical Memorandum (TM) is to describe the methodology used for 
developing these planning-level construction cost estimates. This TM is organized as follows: 

• Introduction 

• Background 

• Classification and Intended Use of Cost Estimates 

• Construction Cost Estimating Approaches 

• Sources of Reference Costs 

• Summary of Estimated Construction Costs 



Technical Memorandum 
March 28, 2017 
Page 2 
 
 

  n\c\693\20-16-01\WP\Task 15_Unit Process Comp Cost Dev TM 

BACKGROUND 

The first cost information related to the WTP provided to the TAC was developed in 
September 2016 as part of a request by the TAC to provide preliminary cost information to support 
a preliminary evaluation of the potential monthly cost impact to existing water customer bills. 
At that time, there was limited definition of the treatment processes to be included in the future 
WTP. As such, the costs presented in September 2016 were developed by making coarse cost 
adjustments to a surface WTP recently constructed for the Woodland-Davis Clean Water Agency 
(WDWCA) in Woodland, California. The adjustments made included the following: 

• Elimination of costs for facilities or processes anticipated to be absent for the 
SRWA project, 

• Coarse scaling of costs for facilities or processes anticipated to be smaller or larger 
and/or more or less robust than the WDCWA project, and 

• Inflation adjustments. 

The resulting estimate was intended as a placeholder amount until more detailed source water 
quality information was available, and a more thorough and comparative evaluation of treatment 
trains could be made. 

CLASSIFICATION AND INTENDED USE OF COST ESTIMATES 

The updated cost information presented herein is considered by West Yost Associates (West Yost) 
to be compatible with Class 5 estimates, per the Association for the Advancement of Cost 
Engineering (AACE). AACE’s cost estimate classification matrix is shown in Table 1. The intended 
use of these estimates is to help facilitate the TAC’s selection of one or more preferred treatment 
trains for further analyses and refinement. It is assumed that refined cost estimates for the TAC’s 
preferred treatment train will be developed in conjunction with ongoing pre-design efforts, including 
the development of preliminary design criteria, site layout and a hydraulic profile for the selected 
treatment train. A cost estimating contingency of 25 percent has been applied to all cost estimates, 